
 

 

Prepared By: 

Environmental Management group 

P.O. Box 37473 

Langenhovenpark, 9330 

Tel: 051 412 6350 

Fax: 086 556 2125 

Contact Person (s):  

SE van Rooyen 

Matshego Keikelame

 

 

 

  

Draft Basic Assessment 
Report 
 

STELLA BULK SEWER AND INTERNAL RETICULATION 
 



DRAFT BASIC ASSESSMENT REPORT – STELLA BULK SEWER AND INTERNAL 
RETICULATION, NORTH WEST PROVINCE  

 

1 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



DRAFT BASIC ASSESSMENT REPORT – STELLA BULK SEWER AND INTERNAL 
RETICULATION, NORTH WEST PROVINCE  

 

2 
 

 

Table of Contents 
SECTION A: ACTIVITY INFORMATION ................................................................................................. 4 

1. PROJECT DESCRIPTION .......................................................................................................... 4 

2. FEASIBLE AND REASONABLE ALTERNATIVES ...................................................................... 7 

3. PHYSICAL SIZE OF THE ACTIVITY ........................................................................................... 9 

7. SENSITIVITY MAP .................................................................................................................... 11 

8. SITE PHOTOGRAPHS .............................................................................................................. 11 

9. FACILITY ILLUSTRATION ........................................................................................................ 11 

10. ACTIVITY MOTIVATION ....................................................................................................... 12 

11. APPLICABLE LEGISLATION, POLICIES AND/GUIDELINES ............................................... 18 

12. WASTE, EFFLUENT, EMISSION AND NOISE MANAGEMENT ........................................... 20 

SECTION B: SITE/AREA/PROPERTY DESCRIPTION ......................................................................... 23 

1. GRADIENT OF THE SITE ......................................................................................................... 24 

2. LOCATION IN THE LANDSCAPE ............................................................................................. 24 

3. GROUNDWATER, SOIL AND GEOLOGICAL STABILITY OF THE SITE ................................. 24 

4. GROUNDCOVER ...................................................................................................................... 25 

5. SURFACE WATER .................................................................................................................... 25 

6. LAND USE CHARACTER OF SURROUNDING AREA ............................................................. 26 

7. CULTURAL/HISTORICAL FEATURES ..................................................................................... 27 

8. SOCIO-ECONOMIC CHARACTER ........................................................................................... 27 

9. BIODIVERSITY.......................................................................................................................... 30 

Section C: public participation ............................................................................................................... 33 

1. ADVERTISEMENT AND NOTICE ............................................................................................. 33 

2. DETERMINATION OF APPROPRIATE MEASURES ................................................................ 33 

3. ISSUES RAISED BY INTERESTED AND AFFECTED PARTIES ............................................. 34 

4. COMMENTS AND RESPONSE REPORT................................................................................. 34 

5. AUTHORITY PARTICIPATION .................................................................................................. 34 

6. CONSULTATION WITH OTHER STAKEHOLDERS ................................................................. 35 

SECTION D: IMPACT ASSESSMENT .................................................................................................. 36 

1. IMPACTS THAT MAY RESULT FROM THE PLANNING AND DESIGN, CONSTRUCTION, 
OPERATIONAL, DECOMMISSIONING AND CLOSURE PHASES AS WELL AS PROPOSED 
MANAGEMENT OF IDENTIFIED IMPACTS AND PROPOSED MITIGATION MEASURES ............ 36 

2. Environmental Impact Assessment ............................................................................................ 44 

SECTION E. Recommendation of practitioner ................................................................................ 46 

 

  



DRAFT BASIC ASSESSMENT REPORT – STELLA BULK SEWER AND INTERNAL 
RETICULATION, NORTH WEST PROVINCE  

 

3 
 

 

APPENDICES 
 

APPENDIX ATTACHED 
Appendix A Maps X 

Appendix B Photographs X 

Appendix C Facility illustration(s) X 

Appendix D Specialist reports (including terms of reference) X 

 (i): Phase 1 Heritage Impact Assessment X 

 (ii): Ecological Assessment X 

 (iii): Geohydrological Assessment X 

Appendix E Public Participation Report X 

Appendix F Impact Assessment X 

Appendix G Environmental Management Programme (EMPr) X 

Appendix H Details of EAP(s) and expertise X 

Appendix I Specialist’s declaration of interest X 

Appendix J Title Deeds X 

 

ACRONYMS USED IN THIS BASIC ASSESSMENT REPORT 
 
WWTW Waste Water Treatment Works 
DWS National Department of Water and Sanitation 

EMPr Environmental Management Programme 

PPP Public Participation Process 

WULA Water Use License Application 

BAR Basic Assessment Report 

NHRA National Heritage Resources Act, 1999 (Act No. 25 of 1999) 

NEM:WA National Environmental Management: Waste Act, 2008 (Act No. 59 of 2008) 

NHRA National Heritage Resources Act, 1999 (Act No. 25 of 1999) 

I&APs Interested and Affected Parties 

HDPE High Density Poly Ethylene 

WAS Waste Activated Sludge 

MLSS Mixed Liquor Suspended Solids 

FFBA Floating Fine Bubble Aeration 

SDF Spatial Development Framework 

  



DRAFT BASIC ASSESSMENT REPORT – STELLA BULK SEWER AND INTERNAL 
RETICULATION, NORTH WEST PROVINCE  

 

4 
 

 

 
SECTION A: ACTIVITY INFORMATION 
 

Has a specialist been consulted to assist with the completion of this section? YES NO   

If YES, please complete the form entitled “Details of specialist and declaration of interest” for the 
specialist appointed and attach in Appendix I. 
 

1. PROJECT DESCRIPTION 
 
a) Describe the project associated with the listed activities applied for 
 

Dr Ruth S Mompati District Municipality is proposing to Develop a Bulk sewer system in Stella 
located in the North West Province.  The site of work is located ± 50km North East of Vryburg 
which is within the jurisdiction of the Dr Ruth S Mompati District Municipality.  
 
The proposed entails a development of Stella bulk sewer system and upgrade of the old dams. 
The development will include a phase B for the entire internal sewer for Stella.  This will 
improve the health and hygiene of the whole Stella community.  The development of Stella 
Bulk Sewer system will be divided into the following 3 portions:  
 

1. Outfall sewer pipelines and sewer pump pipelines 
2. Wastewater Pump station 
3. Wastewater treatment works 

 
The pipeline lengths to be utilized entails: 
 

 Rising Main - 200Ø mm – 3 170m 

 Outfall sewer - 250Ø mm – 1 488m 

 Outfall sewer - 315Ø mm – 552m 

 Manholes – 36 
 

The development of the waste water Pump station will entail: 

 Pre-treatment – Mechanical Grinder 

 Emergency by-pass hand screen 

 Concrete Sump – Surface Area – 48m2 – Volume – 181m3 

 Emergency Concrete Sump - Surface Area – 65m2 – Volume – 165m3 

 3 X Self priming pumps 

 Standby Generator 

 Brick Pump station. 
 
The Unit Process at the WWTW will entail:  
 

 Anaerobic Pond 
o Anaerobic Pond   
o Volume – +- 400m3  
o HDPE Lined earth dam 



DRAFT BASIC ASSESSMENT REPORT – STELLA BULK SEWER AND INTERNAL 
RETICULATION, NORTH WEST PROVINCE  

 

5 
 

 

 Aeration Basin 
o Surface area – 1560 m2 
o Volume – +- 6240m3 
o HDPE Lined earth dam 

 Clarifier 
o Surface area – 196 m2 
o Volume – +- 686m3 
o HDPE Lined earth dam 

 Maturation / Evaporation ponds 
o 6 Ponds 
o Surface area – 5642 m2 
o Volume – +- 9590m3 
o HDPE Lined earth dam 

 Sludge Drying Beds 
o 4 Drying beds 
o Surface area – 1971 m2 
o Volume – +- 887m3 
o Concrete Structure 

 Final water to be irrigated 
 
The proposed WWTW includes an activated sludge process which will be able to produce a 
final effluent to comply with General Effluent Standard requirements 
 

The Activated Sludge process will allow for the screening and the de-gritting of the raw 
sewage, before it is discharged to be treated. The screening consists of one mechanical 
screen, in a duty configuration. The removed screenings will discharge into a screw press for 
watering/compaction. The de-gritting consists of one mechanical de-gritting channel, in a duty 
configuration. The settled grit will be conveyed to be discharged together with the dewatering/ 
compaction screenings. 
 
The Activated Sludge process will lead to the secondary treatment process which is a typical 
biological nutrient removal process. The Biological process:  
 

 The WWTW will consist of an Aerobic pond. The pond provides for aerobic zones, with 
floating fine bubble aeration equipment. 

 The pond will be earthen basins, with high quality HDPE sheet lining. 

 The Waste activated sludge withdrawal will be executed and controlled from the return 
activated sludge delivery rising main. 

 Process temperature simulation;= 12 to 22 ºC 

 General COD inflow concentration;= 864 mg/l 

 General TKN inflow concentration;= 63 mg/l 

 General Tot P inflow concentration;= 14 mg/l 

 General suspended inflow concentration;= 440 mg/l 

 General sludge age;= 18 – 20 days 

 Mixed Liquor Suspended Solids (MLSS) operating concentration;= 4000 mg/l 
Secondary Settling; 

 The construction will be combinedly HDPE lined, concrete and HDPE baffle walls to 
ensure, efficient side wall slopes for gravity settlement. The settled sludge will be 



DRAFT BASIC ASSESSMENT REPORT – STELLA BULK SEWER AND INTERNAL 
RETICULATION, NORTH WEST PROVINCE  

 

6 
 

 

collected at the bottom with multiple collection hoppers, connected with the suction 
end of the return activated sludge pump set. 

 Average design flow;= 1,5 Ml/day 

 Maximum design flow;= 2,7 Ml/day 

 Overflow loading at PDWF;= 200 kl/m.day 

 Retention period at PDWF;= 1.5 h 

 Up flow velocity at PDWF;= 1 m/h 
 
The only sludge produced from the treatment process will be the daily waste activated sludge 
(WAS) from the secondary treatment process. The WAS will be wasted to the sludge drying 
beds, via the WAS control bypassing from the RAS pumps discharge pipe line. The sludge 
drying beds will provide adequate draining via the sand bed and sub-soil drain system, and 
also solar drying capacity through sufficient surface area exposure. The dried sludge will have 
to be removed manually and transported to adequate disposal facilities/landfill site. The 
filtrate (or supernatant) will join the final effluent for irrigation purposes. 

 
b) Provide a detailed description of the listed activities associated with the project as 

applied for 
 

Listed activity as described in GN 327,325 and 
324 

Description of project activity 

Example: 
GN 327 Item xx xx): The construction of a 
bridge where such construction occurs 
within a watercourse or within 32 metres of a 
watercourse, measured from the edge of a 
watercourse, excluding where such 
construction will occur behind the 
development setback line. 

 
A bridge measuring 5 m in height and 10m in 
length, no wider than 8 meters will be built 
over the Orange river 

NEMA GN R327 07 April 2017 27 
 
The clearance of an area of 1 hectares or 
more, but less than 20 hectares of 
indigenous vegetation 
 
 
 
 
 

The  total development footprint of  the  
proposed bulk sewer system is expected to be 
over 14 hectares so it will  exceed  the  
clearing  of  more  than 1  hectare but less 
than 20 Hectares 

NEMA GN R327 07 April 2017 25 
 
The development and related operation of 
facilities or infrastructure for the treatment of 
effluent, wastewater or sewage with a daily 
throughput capacity of more than 2 000 cubic 
metres but less than 15 000 cubic metres 

Construction of Stella’s Bulk sewer system 
with wastewater pump station, wastewater 
treatment works and sewer pipe line with a 
daily average throughput capacity of 1500 
cubic metres. The WWTW will however be 
constructed on a maximum throughput of 2 
700 cubic metres 

 



DRAFT BASIC ASSESSMENT REPORT – STELLA BULK SEWER AND INTERNAL 
RETICULATION, NORTH WEST PROVINCE  

 

7 
 

 

2. FEASIBLE AND REASONABLE ALTERNATIVES 
 
 
“alternatives”, in relation to a proposed activity, means different means of meeting the general 
purpose and requirements of the activity, which may include alternatives to— 
 
(a) the property on which or location where it is proposed to undertake the activity; 
(b) the type of activity to be undertaken; 
I the design or layout of the activity; 
(d) the technology to be used in the activity; 
I the operational aspects of the activity; and 
(f) the option of not implementing the activity. 
 
Describe alternatives that are considered in this application as required by Appendix 1 (3)(h) of GN 326, 
Regulation 2014 as amended. Alternatives should include a consideration of all possible means by 
which the purpose and need of the proposed activity (NOT PROJECT) could be accomplished in the 
specific instance taking account of the interest of the applicant in the activity.  The no-go alternative 
must in all cases be included in the assessment phase as the baseline against which the impacts of the 
other alternatives are assessed. 
 
The determination of whether site or activity (including different processes, etc.) or both is appropriate 
needs to be informed by the specific circumstances of the activity and its environment.  After receipt of 
this report the, competent authority may also request the applicant to assess additional alternatives that 
could possibly accomplish the purpose and need of the proposed activity if it is clear that realistic 
alternatives have not been considered to a reasonable extent. 
 
The identification of alternatives should be in line with the Integrated Environmental Assessment 
Guideline Series 11, published by the DEA in 2004.  Should the alternatives include different locations 
and lay-outs, the co-ordinates of the different alternatives must be provided.  The co-ordinates should 
be in degrees, minutes and seconds.  The projection that must be used in all cases is the WGS84 
spheroid in a national or local projection. 
 

E) Site alternatives 
 
 

Alternative 1 (preferred alternative) 

Description Lat (DDMMSS) Long (DDMMSS) 

Portion 3 of Farm Zoutpans Fontein 546 26°33’30.09″ 24°50′38.75″ 

Alternative 2 

Description Lat (DDMMSS) Long (DDMMSS) 

N/A   

Alternative 3 

Description Lat (DDMMSS) Long (DDMMSS) 

N/A   

 



DRAFT BASIC ASSESSMENT REPORT – STELLA BULK SEWER AND INTERNAL 
RETICULATION, NORTH WEST PROVINCE  

 

8 
 

 

In the case of linear activities: 
 
Alternative: Latitude (S): Longitude I: 
Alternative S1 (preferred) 

 Starting point of the activity N/A  

 Middle/Additional point of the activity   

 End point of the activity   

Alternative S2 (if any) 

 Starting point of the activity N/A  

 Middle/Additional point of the activity   

 End point of the activity   

Alternative S3 (if any) 

 Starting point of the activity N/A  

 Middle/Additional point of the activity   

 End point of the activity   

 
For route alternatives that are longer than 500m, please provide an addendum with co-ordinates taken 
every 250 meters along the route for each alternative alignment. 
 
In the case of an area being under application, please provide the co-ordinates of the corners of the site 